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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Section 1. Summary Of Test Results

General

All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 15, Subpart C, Paragraph 15.247 for Direct Sequence Spread
Spectrum devices.

% New Submission % Production Unit

D Class Il Permissive Change D Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST

SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data”.

NVIAD

NVLAP LAB CODE: 100351-0

TESTED BY: DATE:
Wayne Clarke, Wireless Technologist

Nemko Canada Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the company’s
employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third parties. Nemko
Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based on this report.

This report applies only to the items tested.

Page 3 of 29



Nemko Canada Inc.

EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

FCC PART 15, SUBPART C

DIRECT SEQUENCE TRANSMITTERS

PROJECT NO.: 1W03763

Summary Of Test Data

Name Of Test Para. No. Result
Powerline Conducted Emissions 15.207 (a) N/A
Occupied Bandwidth 15.247 (a)(2) Complies
Peak Power Output 15.247 (b) Complies
Spurious Emissions (Antenna Conducted) 15.247 (c) Complies
Spurious Emissions (Radiated) 15.247 (c) Complies
Transmitter Power Density 15.247 (d) Complies
Processing Gain 15.247 (e) Complies
Footnotes For N/A’s: The EUT is powered by 12VDC.

Test Conditions:

Indoor Temperature:
Humidity:

Outdoor Temperature:
Humidity:

22 °C
35%

12°C
87 %
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Nemko Canada Inc.

EQUIPMENT: Telepath Millennium 2.4

FCC I1D: NE9TM2001

FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763

Section 2. General Equipment Specification
Manufacturer: Critical Telecom
Model No.: Millennium

Serial No.: TML10298

Date Received In Laboratory: April 18, 2001

Nemko Identification No.: Item #1

Transmitter

Power Input: 10-36VVDC

Frequency Range:
Tunable Bands:

6 dB Bandwidth:
Type of Modulation
Data Rate:

Emissions Designator:
Output Impedance:

RF Power Output (Rated):

Power Output Adjustment Capability:

Duty Cycle:

2412.192 to 2472.10MHz
One

1.99MHz

GMSK

14.4KBPS

1M99F1W

50 ohm

+18dBm

None

OnTime H
100ms [J

= 20log HMH
0 100 O

= 20log 0.4587
=-6.8dB

= BZO log
O
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEM 18dE alMkRE @dB

FEL 1@7.8dBpl) 16d B 4. 17ms
DUTY CYCLE
oM TIME PULSE WIDTH
LIMNE MODULE

CEMTER Z.4729380888BGH=z SPAM BH=z
¥REW 1.8MH=z VEBW 1. B@MH=z ¥SWF 188ms
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEM 18dE afkR . 17dB

FEL 1@7.8dBpl) 16d B 9. 17ms
DUTY CYCLE
CYCLE LEMNGTH
LIMNE MODULE

CEMTER Z.4729380888BGH=z SPAM BH=z
¥REW 1.8MH=z VEBW 1. B@MH=z ¥SWF 188ms
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Section 3. Occupied Bandwidth

Para. No.: 15.247(a)(2)

\ Test Performed By: Wayne Clarke Date of Test: April 19, 2001 \

Test Results: Complies. The 6 dB bandwidth is 1.99MHz.
See attached graphs.

Measurement Data: See attached graphs.
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEM 1H8dE AMER — . 1BdEB
FL 14. 8d Bm 18d B~ 1. 442MH=z
PRV N OCCUPIED BANDWIDTH
F R, BdB POINT
}' CHAMMEL 0

4

S B

CEMTER Z2.47V32B33GH=z SPAM 5. 88BMHz
¥REW 188kH=z VBW 30E@kH=z SWP 508, Bms
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEM 1@dB aMEKRE — . 17dB
FL 14. BdBm 1A8d B~ 1. 7EEMH=
P,‘M‘r W"“'W-LR OCCURIED BAMDWIDTH
E dB POINT
[I \‘ﬂ,\‘\ CHAMMEL 4
A~ "

CEMTER Z2.432ZZ0@GH=z SPAM 5. 88BMHz
¥REW 188kH=z VBW 30E@kH=z SWP 508, Bms
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEM 1H8dE AMER — . 1BdEB

FL 14. 8d Bm lEdB{ -1.992MH=z
ﬁ.r""" L ““"\,\ OCCUPIED BAMDWIDTH
7 ] B dE POINT

CHAMMEL 7

7
Yad J.a

CEMTER Z2.412920GH=z SPAM 5. 88BMHz
¥REW 188kH=z VBW 30E@kH=z SWP 508, Bms
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Section 4. Peak Power Output

Para. No.: 15.247(b)

\ Test Performed By: Wayne Clarke Date of Test: April 23, 2001 \

Test Results: Complies. The maximum peak power output of the transmitter is
18.7dBm.

Measurement Data: Detachable antenna? % Yes D No

If yes, state the type of non-standard connector used at the antenna
port: Reverse TNC Connector.

Antenna Gain is 8dBi.

Channel | Average Power dBm Duty Cycle dB | Peak Power
Ch. 0 13.0 +3.4 16.4dBm
Ch. 4 14.8 +3.4 18.2dBm
Ch. 7 15.3 +3.4 18.7dBm
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Section 5. Spurious Emissions (Antenna Conducted)

Para. No.: 15.247

\ Test Performed By: Wayne Clarke Date of Test: April 19, 2001 \
Test Results: Complies.
Measurement Data: See attached graphs.

Page 13 of 29



Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEM 1@dB

FL 14. @dBm 1684 B~
SPURIOUS EMISSIONS
ANTEMMA COMDUCTED
CHAMMEL O

R

)

,«J-F MNMWWWWMW

START BHH=z STOP 25. BEGH=

*¥REBEMW 188kH= LB 3B8HkH=z SWPF B.3d=eac

Page 14 of 29



Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEM 18dE
FL 14. 8dBm 18d B~
SPURIOUS EMIZSIONS
ANTEMMNA CONDUCTED
CHAMMEL 4
R

START B@H=z STOF 25. BBGH=z
¥REW 188kH=z VBW 30E@kH=z SWP B.Jd=zec
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEM 18dE
FL 14. 8dBm 18d B~
SPURIOUS EMIZSIONS
ANTEMMNA CONDUCTED
CHAMMEL 7
R

START B@H=z STOF 25. BBGH=z
¥REW 188kH=z VBW 30E@kH=z SWP B.Jd=zec
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Section 6. Spurious Emissions (Radiated)

Para. No.: 15.247(c)

\ Test Performed By: Wayne Clarke Date of Test: April 18, 2001 \

Test Results: Complies. The worst-case emission level is 50.1 dBuV/m @ 3m at
4824.384MHz. This is 3.9dB below the specification limit.
Measurement Data: See attached graphs.

The spectrum was searched up to the 10" harmonic of the
fundamental frequency of operation.

Page 17 of 29



Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEN 1BdE aMKR ES. 17dEB
RL Z@. BdBm 1Ad B~ Z4. BMHz
LOWER BAND EDGE
|
R
o SUpeYy FPUIPP TS
CEMTER Z.3298BGHz SPAN 188 . BMHz
#REW 2BBkHz UBW 38BkHz SWP 58. Bms
Peak Band Edge Emission: 124.4dBpV - 65.2 = 59.2dBpuV/m @ 3m.
Average Band Edge Emission: 124.4dBuV - 65.2 - 6.8 = 52.4dBuVvV/m @ 3m.
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEN 1BdE aMKR S57.BBdE
RL Z@. BdBm 1Ad B~ —-18. Z5MHz
f‘J\ UPPER BAND EDGE
R |
b pragtierbionn .»«wh-tm-df']‘- N L
CEMTER Z.4835BGHz SPAN SB. BBMHz
REW 38BkHz UBW 38BkHz SWP 58. Bms
Peak Band Edge Emission: 108.7dBpV - 57.0 = 51.7dBpV/m @ 3m.
Average Band Edge Emission: 108.7dBuV - 57.0 - 6.8 = 44.9dBuvV/m @ 3m.
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763

EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Test Data - Radiated Emissions (Peak)

Test Distance Range: Receiver: RBW(kHz): Detector:
(meters) : 3 A 8565E 1000 PEAK
Freq. Ant. Pol. RCVD Ant. Amp. Dist. Field Limit Margin

(MHz) * (V/H) Signal Factor Gain Corr. Strength (dBuv/m) (dB)

(dBuV/im) | (dB)** (dB)*** (dB) (dBuv/m)
CHANNEL 0

2472.1 HN2 V 67.5 36.4 103.4

2472.1 HN2 H 72.3 36.4 108.7

4944.2 HN2 V 56.5 44.2 -55.2 455 74.0 28.5

4944.2 HN2 H 59.3 44.2 -55.2 48.3 74.0 25.7

CHANNEL 4

2440.28 | HN2 \Y 68.1 36.2 104.3

2440.28 | HN2 H 80.0 36.2 116.2

4880.56 | HN2 V 64.7 43.9 -55.4 53.2 74.0 20.8

4880.56 | HN2 H 65.0 43.9 -55.4 53.5 74.0 20.5

CHANNEL 7
2412.192 | HN2 V 70.3 36.1 106.4
2412.192 | HN2 H 88.3 36.1 1244
4824.384 | HN2 V 68.7 43.7 -55.5 56.9 74.0 17.1
4824.384 | HN2 H 65.7 43.7 -55.5 53.9 74.0 20.1
Notes:
B/C = Biconical, B/L = Biconilog, L/P = Log-Periodic, H = Horn, D/P = Dipole
* Re-measured using dipole antenna.
** Includes cable loss when amplifier is not used.
ok Includes cable loss.
@) Denotes failing emission level.
N.D. = Not Detected
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Nemko Canada Inc.

EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763

Test Data - Radiated Emissions (Average)

Test Distance Range: Receiver: RBW(kHz): Detector:
(meters) : 3 A 8565E 1000 AVERAGE
Freq. Ant. Pol. RCVD Ant. Amp. Duty Field Limit Margin

(MHz) * (V/H) Signal Factor Gain Cycle. Strength (dBuv/m) (dB)

(@BuVv/m) | (dB)** | (dB)*** (dB) (dBp\V/m)
CHANNEL 0
4944.2 HN2 V 56.5 44.2 -55.2 -6.8 38.7 54.0 15.3
4944.2 HN2 H 59.3 44.2 -55.2 -6.8 415 54.0 12.5
CHANNEL 4
4880.56 | HN2 \Y 64.7 43.9 -55.4 -6.8 46.4 54.0 7.6
4880.56 | HN2 H 65.0 43.9 -55.4 -6.8 46.7 54.0 7.3
CHANNEL 7
4824.384 | HN2 \Y 68.7 43.7 -55.5 -6.8 50.1 54.0 3.9
4824.384 | HN2 H 65.7 43.7 -55.5 -6.8 47.1 54.0 6.9
Notes:
B/C = Biconical, B/L = Biconilog, L/P = Log-Periodic, H = Horn, D/P = Dipole
* Re-measured using dipole antenna.
** Includes cable loss when amplifier is not used.
el Includes cable loss.
@) Denotes failing emission level.
N.D. = Not Detected
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Radiated Photographs (Worst Case Configuration)

Front View
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Section 7. Transmitter Power Density

Para. No.: 15.247(d)

\ Test Performed By: Wayne Clarke Date of Test: April 23, 2001 \
Test Results: Complies.
Measurement Data: See attached graphs.
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEMN Z@dE
FEL 1@. @dBm 18d B~
POWER SPECTRAL
DENSITY
M"‘mwmm LOW CHANNEL
o 9 LINE MODULE
"y L’K..M’L
A
CEMTER Z2.41321833GH= SPAM 3. 88BMH=z
¥REW 3. B8kH=z VBW 1B@kH=z ¥SWF 1. Bksec
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEMN Z@dE
FEL 1@. @dBm 16d B

POWER SPECTRAL
- i - DENSITY
W#WMMN MIDDLE CHANNEL

.m.F"&'

P

CEMTER 2.441175GH= SPAM 3. 88BMH=z
¥REW 3. B8kH=z VBW 1B@kH=z ¥SWF 1. Bksec
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

ATTEM ZBdE
FL 18. @d EBEm 18d B~
e SPECTRAL POWER
1
e DENSITY
A P UPPER CHANNEL
A by
M
L |
N
CEMTER 2. 47Z95@AGHz SPAM 2. BEBEMHz
¥REBW 2. BkH=z ¥UBW 1B8kH=z ¥5WF 1. Bk=zec
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Section 8. Processing Gain

Para. No.: 15.247(e)

\ Test Performed By: Wayne Clarke Date of Test: April 23, 2001 \

Test Results: Complies. The manufacturers stated processing gain of the system
is11.5dB.

Measurement Data: See attached data. (Customer Supplied Data)
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Nemko Canada Inc.

EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763

Processing Gain Data

TelePATH Millennium

Each actual burst cycle also includes two guard times to allow for both propagation and RF transceiver switching
time. More specifically, Gl is a 32-bit delay between the time when the master stops transmission and the slave
commences transmission; G2 is a 32-bit delay between the time when the slave stops transmission and the master
commences transmission as shown in Figure 4. These guard times allow for a 375 ps delay. The total burst cycle is
768 bits long, including 12 bits internal delay (transmitter turns off 6 bits after the last data bit is latched into the
transmitter, the master and slave therefore contribute a total of 12-bit internal delay).

l Preamble I uw

IIIW l uw I UWI

Zero Stuffing
Acauisition Burst Frame Structure
Preamhle | UW I One Stuffing J
Emntv Burst Frame Structure
[ Preamble | UW ‘ST| Data ]

Data Burst Frame Structure

Master [ PR ] UW [ ST [ DAT | Gl1

Figure 4: Burst Frame Structure

G2 [ PR J UW [ ST | DAT |

Slave

PR | UW [ ST |

DAT

4.2 Direct Sequence Spread Spectrum

Figure 5: Master/Slave Frame Relationship

Transceiver logic spreads the 85.33 kbps data frames with a chip rate of 1.365 Mbps to achieve a process gain of

approximately 11.5 dB. Consecutive data frame bit-pairs are encoded as one of four symbols each with a unique 32-
bit PN sequence. Data is further randomized by modulus-2 addition with a 2047-bit PN sequence. This operation
smoothes the output spectrum of the transmitted signal and eliminates discrete spectral components.

Table 1: PN Sequences

Each of eight channels corresponds to a unique set of four PN sequences. All PN sequences are listed in Table 1.

Channel Symbol
) A B (o D
0 0xD6AD88D6 0x5598D6A5 0x96CAF149 0x67396869
1 0x68CAAS59E 0xDC8F4654 0xF1A8CBA4 0xF4405D7A
2 0x8C3CF515 0xA153ACDS 0x77066437 0xC18ASSED
3 0xE9ADEBDS 0xC61E7A8A 0x4DF29B0OC 0x1368D79A
4 0x78D465D2 O0xACSAD2B2 0xC4823B50 0x655D9D14
5 0x50BAAT739 - 0xBB83321B 0x42A759AB 0x8CE2E3C3
6 0x054C5513 0x8EA24F87 0xD435C92B 0x4F5168B5
7 0x83E80A70 0xF33C8196 0x129596FA 0x087A249A

\ o

Critical Telecom Corp. Critical Telecom

2.4GHz Telepath System Description v1.0
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Nemko Canada Inc.

EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763

Section 9. Test Equipment List
CAL EQUIPMENT MANUFACTURER | MODEL SERIAL LAST CAL. | NEXT CAL.
CYCLE
1 Year Spectrum Analyzer Hewlett Packard 8565E FA000981 June 16/00 June 16/01
1 Year Dipole Antenna Set EMCO #1 3121C FA000814 Apr. 16/01 Apr. 16/02
1 Year Horn Antenna EMCO 3115 4336 Dec. 1/00 Dec. 1/01
NCR Power Supply Astron VS50M FA000478 NCR NCR
2 Year RF AMP Narda 5 - 18GHz FA001409 Nov. 9/99 Nov. 9/01
2 Year RF AMP Narda 18 - 26.5GHz | FA001550 July 7/00 July 7/02
2 Year RF AMP Narda 26.5 - 40GHz | FA001556 July 24/00 July 24/02
1 Year RF AMP JCA 4-8 GHz FA001497 May 31/00 May 31/01

NA: Not Applicable
NCR: No Cal Required
COU: CAL On Use
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763

ANNEX A
EQUIPMENT: Telepath Millennium 2.4

FCC ID: NE9TM2001

Annex A

Block Diagrams
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
ANNEX A
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Test Site For Radiated Emissions

<3 METERS ———————— >
SEARCH ANTENNA §
VARIABLE
SEARCH
HEIGHT (1 TO 4
0.8 METER EUT ( m)
NON-CONDUCTING
<<—— TURN-TABLE
%
TO TEST RECEIVER/SPECTRUM
ANALYZER
Below 1 GHz
Peak detector.
RBW =100 kHz

Above 1 GHz For Peak Emission Levels
Peak detector

RBW =1 MHz

VBW = >RBW

Above 1 GHz For Average Emission Levels
Peak detector

RBW =1 MHz

VBW =10 Hz

Conducted Emissions

. SPECTRUM
. EUT L.L.S.N. ; ANALYZER OR
' ' TEST RECEIVER

SHIELDED ROOM
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Nemko Canada Inc. FCC PART 15, SUBPART C
DIRECT SEQUENCE TRANSMITTERS
PROJECT NO.: 1W03763
ANNEX A
EQUIPMENT: Telepath Millennium 2.4
FCC ID: NE9TM2001

Transmitter Power Density & Peak Power At Antenna Terminals

SPECTRUM

ANALYZER EUT

20dB
ATTENUATOR

If the EUT has an integral (non-detachable) antenna, the above test is performed as a radiated
measurement and the result is reported as EIRP.

Processing Gain

EUT TX Attenuator RF Power
Meter
sopg:lm EUT RX
BERT Gsrz?arr]ior
NOTE: This is a typical setup. The setup may vary slightly since many devices have BER

test functions built into the device.
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